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CHI MEI CORPORATION (A AT B A A
59-1 SAN CHIA, JEN TE TAINAN COUNTY, TAIWAN

The following sam ple(s) wasfwere submitted and identified byfon behalf of the client as :

Sample Description : POLY METHYL METHACRYLATE

Style/ltem No. : ACRYREX® CM-205

Sample Receiving Date : 2009/12/28

Testing Period } 2009/M12/28 TO 2010/01/06

Test Requested : In accordance with the RoHS Directive 2002/95/EC, and its
amendment directives.

Test Method ; With reference to IEC 62321: 2008

Procedures for the Determination of Levels of Regulated Substances in
Electrotechnical Products.

(1) Determination of Cadmium by ICP-AES.

(2) Determination of Lead by ICP-AES.

(3) Determination of Mercury by ICP-AES.

(4) Determination of Hexavalent Chromium by UV/Vis Spectrometry.

(9) Determination of PBB and PBDE by GCIMS.

Test Result(s) : Please refer to next page(s).

Ry (o,

Ray Chané’ | Asst. Managelﬂ
Signed for and on behalf of
SGS Taiwan Limited
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Test results by chemical method (Unit: mg/kg)

Method Result RoHS

Testltem (s): (Refer to) No.1 ¥ 2 Limit
Cadmium (Cd) (1) n.d. 2 100
Lead (Pb) (2) n.d. 2 1000
Mercury (HQ) (3) n.d. 2 1000
Hexavalent Chromium Cr{{/|) by alkaline (4) n.d. 2 1000
extraction
Sum of PBBs n.d. - 1000
Moncbromobiphenyl n.d. 5 E
Dibromobiphenyl n.d. 9 -
Tribromobiphenyl n.d. D -
Tetrabromobiphenyl n.d. 3 -
Pentabromobiphenyl n.d. 5 -
Hexabromobiphenyl n.d. S -
Heptabromobiphenyl n.d. 2 -
Octabromobiphenyl n.d. 2 -
Nonabromobiphenyl n.d. 5 -
Decabromobiphenyl n.d. 5 -
Sum of PBDEs ) n.d. - 1000
Monobromodiphenyl ether n.d. 5 E
Dibromodiphenyl ether n.d. 5 -
Tribromodiphenyl ether n.d. Q -
Tetrabromodiphenyl ether n.d. H -
Pentabromodiphenyl ether n.d. 5 -
Hexabromodiphenyl ether n.d. 5 -
Heptabromodiphenyl ether n.d. 5 -
Octabromodiphenyl ether n.d. D -
Nonabromodiphenyl ether n.d. 2 -
Decabromodiphenyl ether n.d. 5 .
TEST PART DESCRIPTION:
NO.1 : NATURE POLY METHYL METHACRYLATE
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Note : 1. mg/kg = ppm : 0.1wt% = 1000ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4. "-" = Not Regulated

Unless othenwise stated the results shown in this test report refer anly to the sample(s) tested. This test report cannot be reproduced, except in full, without pror wntten permission of the
Company f#IERTIEHE + HErEE B eI ZERAEE » TS FRIERLFIESHEETA » T raloEEl o

This Test Report 15 issued by the Company Under its General Conditions of Service printed overleaf or available on reguest and accessible at http www sgs comderms and conditions. htm
Aftention 15 drawn to the limitation of lability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report 15 advised that information contained hereon reflects the
Company's findings at the time of its intervention only and within the limits of Chent' s instructions, iIf any. The Company's sole responsibility s to its Client and this document does nol exonerate
parties to a transaction from exercising all their ights and obligations under the transaction documents. Any unauthonzed alteration, forgery or falsification of the content or appearance of this
document is unlaw ful and offenders may be prosecuted to the fullest extent of the law .

2G5 Tanwamtad Mo, 61, Kai-Fa Road, Manzih Export Processing Zone , Kachsiung, Taivwan/ Bl Fiidm t d 0 E A S561%
& B SRH HAL R R F) _ t+ 826 (07)301 2121 f+ 885 (073010367 WAL, T S QS.COM

m— -

Member ofthe 5G5S Group



Test Report No. : KA2009/C2152 Date : 2010/01/06

CHI MEI CORPORATION

09-1 SAN CHIA, JEN TE TAINAN COUNTY, TAIVWAN
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1) These samples were dissolved totally by pre-conditioning method according to below flow chart. ( Cro+ test

method excluded )

2) Name of the person who made measurement: Hungming Ll

3) Name of the person in charge of measurement: Ray Chang

Cutting / P_reparation

v
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of digestion reagent

!

Heat to appropriate

temperature to extract

l

Sample Measurement
H
l Pb~Cd J
h 4
Acid digestion by suitable acid Microwave digestion with
depended on different sample HNO:/HCI/HF
material (as below table)
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Cool, filter digestate
through filter

v

1) Alkall Fusion

!

2) HCl to dissolve

ICP-AES

Add diphenyl-carbazide

for color development
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Sample Material

Digestion Acid

Steel, copper, aluminum, solder

Agua regia, HNO3y, HCI, HF, H20O5

Measure the absorbance
at 540 nm by UV-VIS

Glass HNO:/HF

Gold, platinum, palladium, ceramic Adua regia

Silver HNO:3

Plastic H2804, H2O2, HNO3, HCI
Others Any acid fo total digestion
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PBB/PBDE analytical FLOW CHART

1) Name of the person who made measurement. Anson Tsao

2) Name of the person in charge of measurement: Ray Chang
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AN

¢a/2009/C2152

** End of Report **
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